
Tintenbar  
to Ewingsdale
Environmental assessment
Working paper 2 – Water quality 
impact assessment



 

  

Roads and Traffic 
Authority 

Tintenbar to 
Ewingsdale Pacific 
Highway Upgrade 

Working Paper 02 - 
Water Quality Impact 
Asssessment 
 
  
 
June 2008 

 

 
  

 

 
Arup 
Arup Pty Ltd ABN 18 000 966 165 
Storm_Consulting 
Storm Consulting Pty Ltd ABN 73 080 852 231  

This report takes into account the 
particular instructions and requirements 
of our client.   
It is not intended for and should not be 
relied upon by any third party and no 
responsibility is undertaken to any third 
party 

 

Arup    Storm_Consulting 
Level 10  201 Kent Street,   Suite 3  6 West Street 
Sydney  NSW  2000   Pymble  NSW  2073 
[...]
An assessment of the average number of outflows from the Option 2 basins was undertaken 
using MUSIC and adopting 1985 historical rainfall data from the Alstonville rainfall station.  
Outflows were assessed on a 12 minute time step. 1985 was chosen as it represented a 
reasonably average rainfall year with close to average rainfall. 

The modelling found that in general basin outflows occurred for between 0 and 48 hours for 
the modelled year, with average outflow duration of approximately 12 hours. The modelled 
year had 927 hours of rainfall throughout the year therefore basin outflows would only occur 
between 0 – 5% (average just over 1%) of the time during which it is raining. Outflow 
volumes ranged between 0 and 23 ML for the modelled year with an average of 5.2 ML. 

It should be stressed that these outflows include both outflows through the spill control 
structure and any spills that may occur over the spillway. It is not known whether the 1985 
data contained a rainfall event in excess of a 1 in 2 year ARI event and therefore there has 
been no differentiation between the flows.  In all reality the majority of outflows would have 
occurred through the spill control structure. 

In relation to Figure 6, it should be stated that the assigning of pollutant reduction for each 
component of each option is subjective, and another author may derive different relative 
reductions.  It is not the intent of this assessment to assign absolute numbers, nor to argue 
each reduction on a case by case basis.  The intent is, however, to enable a comparative 
assessment of the performance of each of the options, and to comment on them in the 
context of the likely comparative ecological and human health risks that might ensue from 
dangerous goods vehicle incidents. 

Having stated this, there are some key assumptions that led to the derivation of pollutant 
reductions, and these are as follows: 



Roads and Traffic Authority Tintenbar to Ewingsdale Pacific Highway Upgrade
Working Paper 02 - Water Quality Impact Assessment

 
 

 
  

Page 66 Arup and Storm_Consulting
Issue    June 2008

 

• Bioretention trenches and sand filters (Options 3 and 2 respectively) which both 
comprise a sand matrix would retain more pollutants than a wet basin, especially 
hydrocarbons 

• Assuming emergency service authorities do not use water hoses, no soluble solid would 
be dissolved and transported beyond the incident scene as a result of a spill in dry 
conditions.  This spilt product would be retrieved from the carriageway. 

• For any spill of soluble solids, only a proportion of the spilt product would dissolve in 
mild-average wet conditions and more would dissolve in extreme wet conditions. 

• Soluble pollutants would be more readily washed out of spill basins compared to floating 
pollutants (the latter would be partially retained by the spill control outlet structure 
(baffle), moreso in mild-average wet conditions). 

• In mild-average wet conditions, a proportion of floating pollutants would be washed out 
of a spill basin due to the effect of mixing in water column caused by turbulence, moreso 
for Option 2 than Option 1 due to smaller retention volumes afforded by Option 2. 

• In extreme wet conditions, despite the effect of baffles, overtopping of the spillway 
would occur and a larger portion of floating pollutants would be washed out of spill 
basins. 

• Limited entrainment or retention of pollutants would occur within the sand media present 
within the treatment train of Options 2 and 3, moreso for floating non-soluble pollutants. 

• Limited entrainment or retention of pollutants would occur in local streams, e.g. capture 
in vegetation, moreso for floating non-soluble pollutants. 

• Losses of pollutants would occur in the main body of the dam, e.g. volatilisation, 
evaporation, foreshore entrainment. 

• The effects of dilution in the local streams and main body of the dam are ignored (but 
expected to result in a significant pollutant concentration reduction in the case of 
dissolved or suspended pollutants). 

• The water supply off take is a submerged dual level one. Floatable pollutants (e.g. 
hydrocarbons) would only be able to enter the off take if there is significant turbulence 
(e.g. rain drops, wave action) in the main body of the dam that causes entrainment of 
the floating pollutant to the depth of the off take. Therefore, only a small proportion of 
any floating pollutant would be able to enter the off take. 

• The water treatment plant can extract 7.5ML/d from one side of the dam only.  
Pollutants in the main body of the dam would be expected to pass the water treatment 
plant off take across the whole width of the dam meaning that only a very small 
proportion of pollutants passing the off take can enter it.  The exception would be 
floating pollutants that may be rafted by wind toward the off take, but as stated above, 
only a small proportion of these pollutants could enter the off take due to the fact that 
the off take is submerged. 

If these broad assumptions are accepted, and if the comparative pollutant retentions shown 
in Figure 6 are broadly agreed, the following conclusions can be drawn about the fate of 
pollutants: 

• Dry conditions pose the least risk in the result of a spill.  For any conceivable pollutant 
type, no spilt product would travel beyond a spill basin in any of the three options.  
Increasingly wet weather increases the chances of pollutants being washed out of spill 
basins and into local creeks and the main body of the dam where ecological harm would 
occur, and where they may enter the water treatment plant off take. 



Roads and Traffic Authority Tintenbar to Ewingsdale Pacific Highway Upgrade
Working Paper 02 - Water Quality Impact Assessment

 
 

 
  

Page 67 Arup and Storm_Consulting
Issue    June 2008

 

• Increasing the proportion of pollutant retained within the highway corridor through a 
treatment train approach, ultimately reduces the volume of pollutant reaching the main 
body of the dam, resulting in reduced potential for entry to the water treatment plant off 
take. 

• Each of the three mitigation options substantially reduces the amount of ecological and 
human health risk compared to a situation where no mitigation measures are in place.  
Spill basins perform a critical function in retaining significant amounts of pollutants in 
99% of rain events. 

• Due to the presence of sand filter matrix material, the best performing mitigation options 
are Options 2 and 3, though each option performs similarly and relatively poorly in 
extreme wet conditions. 

• For any given spill on the upgraded highway, only a fraction of the pollutant would be 
able to enter the water treatment plant off take. When the effects of both dilution in local 
streams and the main body of the dam and the limited ability of floating pollutants to 
enter the WTP off take are taken into account, we predict that <1% of any spill would 
enter the WTP off take. 

Pollutants from dangerous goods vehicle spills that enter local streams and the main body 
of the dam would kill organisms with the recovery time of ecosystems dependent on the 
type of pollutant, the level of exposure (amount and concentration of pollutant) and the 
effectiveness of clean-up and remediation actions. 

Rous Water has a spill notification procedure which involves notification from emergency 
services in the event of spills from in the catchment. 

7.7.6.2 Fate of pollutants that enter the Emigrant Creek water treatment plant 
While section 7.7.6.1 focused on the reductions of pollutants up to the water treatment plant, 
the plant itself has various critical control points and multiple barriers to prevent water 
consumers from harm to their health, listed and described as follows: 

• Potassium permanganate is dosed to the water treatment plant feed water to oxidise 
manganese and iron for removal in filtration processes. 

• The dam is aerated for up to 15 hours/day to minimise manganese (Mn) and iron (Fe) 
levels (anoxic bottom sediments).  The lab conducts daily tests for Mn and Fe which 
facilitate manual adjustment of the potassium permanganate dose rate on a daily basis. 

• Alchlor, a coagulant, is dosed prior to ultrafiltration (UF).  The coagulant aids removal of 
turbidity, suspended solids and dissolved organics from the raw water.  Coagulation of 
hydrocarbons should be possible to a limited extent.  Emigrant Creek water treatment 
plant uses Norit membranes. 

• Filtered water from the UF (membrane) plant is ozonated and fed through a biologically 
activated carbon (BAC) column to remove organic contaminants such as algal taste and 
odour compounds, pesticides and herbicides.  Ozone/BAC was specifically selected by 
Rous Water for its ability to manage organic contaminant risks.  These risks include 
road run-off containing hydrocarbons. 

• Water from Nightcap (70 ML/d) and Emigrant Creek (7.5 ML/d) mix at Knockrow 
providing significant dilution of any potential pollutants.  It is understood that no 
customers receive only Emigrant Creek water (i.e. no off takes from the system without 
treatment and consumers received blended Nightcap and Emigrant Creek water). 

• The treatment process has the following contaminant removal capabilities: 

 UF can remove dissolved organics above a certain molecular weight which is 
related to the UF pore size. 



Roads and Traffic Authority Tintenbar to Ewingsdale Pacific Highway Upgrade
Working Paper 02 - Water Quality Impact Assessment

 
 

 
  

Page 68 Arup and Storm_Consulting
Issue    June 2008

 

 Only precipitated metals would be removed by UF.  Chemicals above a certain 
molecular weight related to the UF pore size would be removed (UF pore size 
ranges between 0.1 and 0.01 micron) 

 Ozone/BAC would remove a range of organics to differing degrees including 
pesticides, herbicides and hydrocarbons. 

 It appears that the Emigrant Creek water treatment plant is equipped to deal with 
particular metals that are associated with road run-off including:  

• Cromium (VI), which may be removed by coagulation/filtration. 

• Copper, which may be removed by coagulation/filtration at an elevated 
pH. 

• Nickel, which may be co-precipitated with Fe/Mn oxides.  

• Zn, which may be removed by coagulation/filtration or more efficiently by 
lime softening. 

• UF is particularly sensitive to contact with hydrocarbons, grease and foulants.  The 
location of the intake pumps below the surface water level will help to mitigate problems 
associated with hydrocarbon spills in the main body of Emigrant Creek dam.  Heavier 
fractions of hydrocarbons will foul the membranes quicker, but are also less likely to 
pass through.  Lighter fractions of hydrocarbons are more likely to pass through 
membranes.  Membrane flux will quickly reduce if there are significant concentrations of 
hydrocarbons in the feed water to the membranes.  Some hydrocarbons associated with 
petroleum and diesel are solvents to Norit membranes.  Examples include benzene, 
naphthalene and toluene.  Contact of these hydrocarbons with the membranes should 
be avoided. 

• Ozone/BAC will remove a proportion of hydrocarbons present. 

• Chloramination is used to disinfect the treated water prior to distribution. 

7.7.7 Residual operational risk and its abatement 
This risk assessment demonstrates that the multiple barrier treatment train approach 
devised is appropriate in mitigating the identified ecological and human health risks arising 
from acute pollution incidents on the proposed Pacific Highway upgrade. 

Where the consequences of pollutants harming ecosystems or ecological health are high 
(e.g. in extreme wet conditions), the corresponding likelihood of this occurring is very low, 
equating to a low overall risk. 

Measures that would confer Rous Water with more control of risks arising from acute 
pollution incidents include: 

• Preparation of an emergency response plan for the catchment in consultation with all 
stakeholders, including the RTA.  This should include incident reporting protocols 
agreed with emergency services. 

• Preparation of an emergency response plan for the water treatment plant operations.  
This could include installation of (additional) alarms and shut-down protocols based on 
the detection of high risk pollutants in the water treatment plant. 

• Placement of floating booms at suitable locations at watercourse inflows to Emigrant 
Creek dam. 

• Signage within the catchment related to reporting of pollution incidents 



Roads and Traffic Authority Tintenbar to Ewingsdale Pacific Highway Upgrade
Working Paper 02 - Water Quality Impact Assessment

 
 

 
  

Page 69 Arup and Storm_Consulting
Issue    June 2008

 

7.8 Acute water quality impacts to the Wilsons River catchment 

The acute risk to the Wilsons River catchment and the Lismore Source is expected to be 
substantially lower than the risk to Emigrant Creek dam due to the large distance between 
the proposed upgrade and the water extraction point. 

Operational measures, as detailed in Section 7.7.7 would be applied to the proposed 
upgrade as it passes through the catchment area which would allow of any residual risks 
arising from acute pollution incidents. 



Roads and Traffic Authority Tintenbar to Ewingsdale Pacific Highway Upgrade
Working Paper 02 - Water Quality Impact Assessment

 
 

 
  

Page 70 Arup and Storm_Consulting
Issue    June 2008

 

8 Mitigation proposals 
8.1 Construction phase 

During construction a number of mitigation measures would be put in place. These are: 

• Top soil will be stockpiled and reused during vegetation.  Stockpile heights would be 
minimised to limit wind erosion. 

• Disturbed areas would be limited to only those areas which need to be worked on at that 
point in time and areas will be rehabilitated and sealed as soon as possible following 
construction. 

• Batters slopes would be minimised to ensure that minimum possible area is disturbed. 

• Clean run on water would be diverted around all works using diversion drains. 

• Sediment basins to retain the 85th percentile 5 day rainfall event for the Emigrant Creek 
dam catchment.  These basins would include the ability to retain an accidental spill that 
occurs during construction.  The basins would meet the requirements of Managing 
Urban Stormwater – Soils and Construction Volume 2D – Main Road Construction, i.e. 
provide a sediment storage and settling zone and have a suitable spillway. 

• Sediment basins to retain the 80th percentile 5 day rainfall event for the Wilsons River 
catchment.  These basins would include the ability to retain an accidental spill that 
occurs during construction.  The basins would meet the requirements of Managing 
Urban Stormwater – Soils and Construction Volume 2D – Main Road Construction, i.e. 
provide a sediment storage and settling zone and have a suitable spillway 

• The sediment basins would be operated to ensure that sediment is removed when the 
sediment storage zone has reached 80% of capacity. 

• Sediment basins would be flocculated with appropriate, approved flocculants to 
enhance the settling of dispersible and small sediment particles. 

• Best practice soil and water management would also be put in place.  This would 
include the use of sediment fences, check dams, level spreaders and other devices to 
mitigate the export of soil from the site. 

• Trees would be mulched on site and the mulch used in the revegetation and 
stabilisation of the site. 

• Top soil dressing and revegetation will take place as soon as possible. 

• Revegetation would only use native endemic species. 

• Temporary sterile grass covers will be used to seal areas whenever practical. 

• The use of floating booms shall be made where major crossings and permanent pools 
are put at risk from construction activities. 

• All storages of fuel and chemicals would be bunded and stored in approved storage 